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Change of Contact Arm

LS1016FL, LS1016L, LS1216FL, LS1216L

All countries

Subject
Description

Safety cover B

Note: First, align the head of M4x6 H.S.Set screw with the outer surface of Safety cover A complete.
          When a laser beam can not pass through the slit of Safety cover B at 45° left bevel cut position of Blade, 
          tighten the M4x6 H.S.Set screw to the position that the laser beam can pass through the slit.    

Slit of Safety cover B 

Safety cover A complete has been changed.
M4x6 H.S.Set screw (Flat point) has been added to the new Safety cover A complete.
The position of a slit of Safety cover B can be adjusted.

Current part New part NoteQ'tyItem No. I/CQ'ty

Interchangeability(I/C)

1

266318-1

LS1016FL, 
LS1016L: 276
LS1216FL, 
LS1216L: 283

H.S.Set screw
(Flat point) M4x6

Safety cover A complete

M4x6 H.S.Set screw
(Flat point)

1
158959-6

1096
158959-6
Safety cover A complete Safety cover A complete The part No. remains 

the same.
MJ products LS1016FL and LS1216FL
MJ, MCA, MKC products LS1016L and LS1216L: From August 2010 production

MME products LS1016FL, LS1016L and LS1216L: From initial production

Implementation

Interchangeability mark;
 The arrow           means that the new part can be substituted for the current.


